
UNIVERSITY OF BENIN 

 

Benin City, Nigeria 
 
 
 
 
 
 
 

Training Course 1 
 

WATER SUPPLY AND 
ENVIRONMENTAL ENGINEERING 

 
 
 
 

Module 1: Legal and Institutional Framework for Water Supply 
and Environmental Engineering 
Module 2: Urban Water Supply System 
Module 3: Monitoring and Adaptive Management of Water 
Supply System 
Module 4: Waste Water Management 
Module 5: Wetlands and Estuarine 

 
  



 
 

Module I: Legal and Institutional Framework for Water Supply and Environmental 
Engineering 

Contents 

1. Status of Water Supply in Nigeria 
2. Constraints of Water Supply  
3. Legal Aspects of Water Supply  
4. Economic Aspects of Water Supply  
5. Inclusive and sustainable development principles for water supply  
[...]
removing large algae. Microstrainers are used  as a pre-treatment to reduce solids loading before 

coagulation or subsequent filtration. A microstrainer may consist of a rotating drum fitted with 



 
 

very fine mesh panels, or may be a fixed mesh that the water flows through. The mesh will 

ensure that suspended solids, including algae, are retained. The extent of solids removal will be 

determined by the mesh size and the nature of the raw water. Water will need subsequent 

treatment downstream and screens should only be considered as a preliminary treatment stage.  

1.5.2 Gravel filters  

Gravel filters may be used to remove turbidity and algae. A simple gravel filter for the protection 

of a stream or river inlet is described in Section 3.3.1. A larger gravel filter may consist of a 

rectangular channel or tank divided into several sections and filled with graded gravel (size range 

4 to 30mm). The raw water enters through an inlet distribution chamber and flows horizontally 

through the tank, encountering first the coarse and then the finer gravel. The filtered water is 

collected in an outlet chamber. Solids removed from the raw water accumulate on the floor of the 

filter. Gravel filters can operate for several years before cleaning becomes necessary. The size of 

a gravel filter will depend on water quality, flow rate and size of gravel. A filter can be up to 

12m long, 2 to 5m wide and 1 to 1.5m deep. The filter should normally be sized for a flow rate of 

between 0.5 to 1.0 cubic metres per square metre of filter surface area per hour (m3/m2.h). A 

gravel filter will need subsequent treatment downstream, and should only be considered as a 

preliminary treatment stage.  

1.5.3 Slow sand filters  

Slow sand filters, sometimes preceded by microstrainers or coarse filtration, are used to remove 

turbidity, algae and microorganisms. Slow sand filtration is a simple and reliable process and is 

therefore often suitable for the treatment of small supplies provided that sufficient land is 

available. Slow sand filters usually consist of tanks containing sharp sand (size range 0.15-

0.30mm) to a depth of between 0.5 to 1.5m. For small supplies, modular units of 1.25m diameter 



 
 

are available – a tandem installation would occupy a concrete apron of about 8 to 10 m2. The 

raw water flows downwards and turbidity and microorganisms are removed by filtration in the 

top few centimetres of the sand. A biological layer of sludge, known as the schmutzdecke, 

develops on the surface of the filter that can be effective in removing microorganisms. Treated 

water is collected in underdrains or pipework at the bottom of the filter. The top few centimetres 

of sand containing the accumulated solids are removed and replaced periodically. Filter runs of 

between 2 and 10 weeks are possible, depending on raw water quality and flow rate. Slow sand 

filters are often operated in tandem; one in service whilst the other is cleaned and time allowed 

for the schmutzdecke to re-establish. A variant of the slow sand filter, the “Inverness filter”, has 

been widely used in Scotland. It uses the same grade of sand and operates at the same flow rate 

as the traditional slow sand filter but the water flows upwards. Filtration is achieved throughout 

the filter bed and a true schmutzdecke does not develop. The sand is “washed” by opening a 

valve at the bottom of the filter and allowing the filter bed to drain rapidly.  

Slow sand filters should be sized for a water flow rate of between 0.1 and 0.3 m3/m2.h. The flow 

rate should be controlled and the filter designed with a treated water reservoir of sufficient 

capacity to accommodate fluctuations in demand, and thus permit operation of filters at a steady 

and continuous rate.  

1.5.4 Rapid gravity filters  

Rapid gravity filters are most commonly used to remove floc from coagulated waters. They may 

also be used to remove turbidity, algae and iron and manganese from raw waters. Granular 

activated carbon media may be used to remove organic compounds.  

Rapid gravity sand filters usually consist of rectangular tanks containing silica sand and/or 

anthracite media (size range 0.5 to 1.0 mm) to a depth of between 0.6 and 1.0m. The water flows 



 
 

downwards and solids become concentrated in the upper layers of the bed. Treated water is 

collected via nozzles in the floor of the filter. The accumulated solids are removed periodically 

by backwashing with treated water, usually preceded by scouring of the media with air. 

Frequency of backwashing depends on loading rate and raw water quality and is typically every 

24 hours. Backwashing can be initiated automatically after a predetermined headloss has been 

reached or may be carried out manually. Backwash flowrates will be stipulated by the 

manufacturer. It is important to achieve the required bed expansion in order to ensure filters are 

washing properly, but care must be taken to prevent loss of media with too high a flowrate. A 

dilute sludge that requires disposal is produced which may be discharged to sewer, soak away, or 

after treatment, to a watercourse provided that any required discharge consent is obtained 

 1.5.5 Pressure filters  

Pressure filters are sometimes used where it is necessary to maintain hydraulic head in order to 

eliminate the need for additional pumping. The filter bed is enclosed in a cylindrical shell. Small 

pressure filters capable of treating up to approximately 15m³/h can be manufactured in glass 

reinforced plastics. Larger pressure filters are manufactured in specially coated steel. Operation 

and performance are generally as described for the rapid gravity filter (see Section 5.5.4) and 

similar facilities are required for backwashing and disposal of the dilute sludge. A similar range 

of contaminants can be removed depending on the filter medium.  

 

1.6 Aeration  

Air stripping is used for removal of volatile organics (e.g. solvents), carbon dioxide, disinfection 

by-products, some taste and odour causing compounds, and radon (Section 7.1). It is a fairly 

specialist technique, and not commonly found as a treatment process on private water supplies, 



 
 

although aeration can sometimes be found in the oxidation stage of the treatment process for the 

removal of iron and manganese (Section 7.7.2)  

Aeration processes are designed to achieve efficient mass transfer of oxygen into water and 

removal of gases and volatile compounds by air stripping. Oxygen transfer can usually be 

achieved using a simple cascade or diffusion of air into water, without the need for elaborate 

equipment. Stripping of gases or volatile compounds, however, may require specialised plant 

that provides a high degree of mass transfer.  

For oxygen transfer, cascade or step aerators are designed so that water flows in a thin film to 

achieve efficient mass transfer. Cascade aeration may introduce a significant headloss; design 

requirements are between 1.0 and 3.0m to provide a loading of 10 to 30m3/m2.h. If such 

headloss is unacceptable the alternative is to use compressed air diffused through a system of 

submerged perforated pipes. These types of aerator are used for oxidation and precipitation of 

iron and manganese.  

To achieve air stripping various techniques can be used including counter current cascade 

aeration in packed towers, diffused aeration in basins and spray aeration. Packed tower aerators 

are most commonly used because of their high energy efficiency and compact design.  

1.7 Chemical treatment  

1.7.1 Control of pH  

The pH value of water may need to be adjusted during treatment and before distribution for 

several reasons, including:  

• to ensure that the pH value meets the water quality standards  

• to control corrosion in the distribution system and consumers' installations or to reduce 

plumbosolvency  



 
 

• to improve the effectiveness and efficiency of disinfection  

• to facilitate the removal of iron and manganese  

• to facilitate the removal of colour and turbidity by chemical coagulation  

• For removal of hardness  

• For removal of other contaminants including some metals  

Many raw surface waters are slightly acidic and coagulation processes further increase acidity. 

Increase of pH can be achieved by:  

• dosing with sodium hydroxide, calcium hydroxide or sodium carbonate  

 

• passage of the water through a bed of alkaline medium  

• removal of excess carbon dioxide by aeration  

Where necessary, reduction of pH can be achieved by dosing with a suitable acid such as 

sulphuric acid, hydrochloric acid, sodium hydrogen sulphate or carbon dioxide.  

1.7.2 Iron and manganese removal  

In groundwater, iron is usually present as dissolved ferrous compounds. To remove iron in this 

form, it is necessary to oxidise ferrous iron, usually by aeration, to the insoluble ferric hydroxide 

and to remove the precipitated material in a subsequent filtration stage. It is important to ensure 

that oxidation does not give rise to colloidal species which may pass through the filters. If the 

iron is present as an organic complex, a strong oxidant such as chlorine or potassium 

permanganate must be used. Manganese is usually present as dissolved manganous compounds. 

Removal is achieved by oxidation to insoluble manganese dioxide using catalytic filters or 

potassium permanganate followed by filtration, or by coagulation at high pH followed by 

filtration.  



 
 

In surface waters, iron and manganese are usually present in their oxidised forms and are 

associated with the suspended solids, which can be removed by filtration. Where coagulation is 

practised for the removal of colour and turbidity, iron removal may be achieved simultaneously. 

Iron and manganese may be combined with organic matter in very stable forms. The usual 

treatment in this case is coagulation followed by oxidation with chlorine or potassium 

permanganate and filtration.  

There are a number of proprietary systems on the market which will oxidise and filter iron and 

manganese within a single unit with automated control systems.  

1.7.3 Taste and odour removal  

Taste and odour can be removed by several methods, including aeration, ozonation and 

adsorption on activated carbon. The method used will depend on the source of the taste and 

odour. Adsorption on activated carbon is generally the most effective method for the removal of 

earthy or mouldy taste and odour. Powdered activated carbon can be dosed directly to the water 

before coagulation and then subsequently removed by sedimentation. Powdered activated carbon 

is generally used as a one off treatment. Where regular treatment is required, granular activated 

carbon (GAC) is the preferred solution and this may be used as a filter medium replacing sand in 

existing filters or alternatively in a post-filtration adsorption stage. In this arrangement, GAC 

will need to be periodically removed and regenerated, often by the manufacturer and typically 

once every 12-24 months. When returned and reinstalled it will require washing and running to 

waste before being returned to supply. This is to allow any contaminants and impurities to be 

washed out. In this type of installation it is customary to have a system with several GAC beds 

so that one can be taken out of service without impacting on overall water quality. In private 



 
 

water supplies, the usual method is to use a replaceable GAC cartridge located within a standard 

cartridge filter housing. This cartridge will be replaced at regular intervals.  

1.7.4 Nitrate removal  

Nitrate removal is usually achieved by ion-exchange. Water is passed through a column of 

synthetic resin beads that remove anions including nitrate and exchange them for equivalent 

amounts of chloride. When the capacity for exchange is exhausted, the resin is regenerated by 

backwashing with a concentrated solution of sodium chloride. This restores the resin to its initial 

chloride form. The bed is then rinsed with clean water and returned to service. The waste 

solution and rinse waters, containing high concentrations of sodium chloride, as well as nitrate, 

are collected for disposal.  

Conventional anion exchange resins have a higher affinity for sulphate than for nitrate. This 

means that they preferentially remove sulphate and reduce the capacity for nitrate, leading in turn 

to higher running costs (for regenerant) and greater volumes of waste for disposal. As a result, 

nitrate selective resins, which give better uptake of nitrate in the presence of sulphate and reduce 

process costs, are preferred.  

Nitrate-selective resins preferentially remove nitrate and also add less chloride to the treated 

water because of the lower sulphate removal. This is desirable since high chloride concentrations 

and chloride to bicarbonate ratios are associated with increased corrosion of certain metals. A 

sodium bicarbonate rinse can be used after regeneration with sodium chloride to convert the resin 

in the lower part of the bed to the bicarbonate form and reduce the chloride to bicarbonate ratio 

during the early part of the run.  

An ion-exchange plant consists of two or more reactors operated in parallel. Run lengths of up to 

24 hours can be achieved before regeneration is necessary. Regeneration consumes up to 2 



 
 

percent of the volume of treated water and takes about two hours. Performance is affected by the 

choice of resin, the concentrations of nitrate and sulphate in the raw water, and the volume and 

concentration of sodium chloride solution used for regeneration. Operation of an ion-exchange 

plant is normally fully automatic.  

Surface waters may require pre-treatment by coagulation to remove organic colour and 

suspended solids, which would foul the resin.  

Nitrate can also be removed by some membrane processes and by biological denitrification. 

Membrane processes are described in Section 5.8. Resins are available for removal of many 

anions and cations and have been successfully used at a small scale for removal of colour.  

1.8 Membrane processes  



 
 

The membrane processes of most significance in water treatment are reverse osmosis, 

ultrafiltration, microfiltration and nanofiltration. These processes have traditionally been applied 

to 

the production of water for industrial or pharmaceutical applications but are now being applied to 

the treatment of drinking water. Their characteristics are illustrated in Figure 1.  

Figure 1: Characteristics of membrane processes  

If two solutions are separated by a semipermeable membrane, i.e. a membrane that allows the 

passage of solvent but not of the solute, the solvent will pass from the lower concentration 

solution to the higher concentration solution. This process is  known as osmosis. It is possible, 

however, to force the flow of solvent in the opposite direction, from the higher to the lower 

concentration, by increasing the pressure on the higher concentration solution. The required 

pressure differential is known as the osmotic pressure and the process as reverse osmosis.  

Reverse osmosis results in the production of a treated water stream and a relatively concentrated 

waste stream. Typical operating pressures are in the range 15 to 50 bar depending on the 



 
 

application. Membrane pore sizes are less than 0.002μm. The most common application of 

reverse osmosis is desalination of sea water although the use of reverse osmosis for nitrate 

removal has also been proposed. In the case of private water supplies, reverse osmosis units sold 

as point of use devices are probably the most common type of membrane process encountered.  

Ultrafiltration is similar in principle to reverse osmosis, but the membranes have much larger 

pore sizes (typically 0.002 to 0.03μm) and operate at lower pressures. Ultrafiltration membranes 